@ Wabtec Components LLC.

G&B Specialties, Inc.
MIO-M37XRGR020 Rev A

INSTALLATION OF R-307A REAR MOUNTING KIT
2020-PRESENT GM 2500/3500HD 4X4 LONG BED

INSTALLATION SAFETY PRECAUTIONS

If any installation problems are encountered, please call G&B Specialties, Inc. for
technical assistance before continuing with the installation process.

e Failure to heed to any of the following warnings could result in severe bodily
injury and/or equipment damage.

CAUTION ¢ Read and understand this manual completely before attempting installation of
WARNING the equipment.

o Installation instructions provided below only address the RAFNA railgear
equipment. Applicable railway company procedures and policies must be
adhered to.

o Before performing any work under the vehicle or railgear, ensure the engine is
turned off and the parking brake is set.

¢ Ensure all removed components are given to the vehicle owner after the
installation of the railgear. These components must be re-installed if the
railgear is removed from the vehicle.

¢ Always disconnect the vehicle’s battery when welding on the vehicle or railgear
in order to protect the vehicle’s electrical system.

o Railway Company rules governing rail travel must be observed at all times.

e Never operate the vehicle if the Gross Vehicle Weight Rating (GYWR), Gross
Axle Weight Rating Front or Rear (GAWR), or the wheel or tire load ratings are
exceeded.

G&B Specialties Inc. 535 West 3™ Street, Berwick, PA, USA Tel: (570) 752-5901 Fax: (570) 752-6397
US Field Service: 570-441-6988; CAN Field Service 570-854-0482; www.rafna.com
-1-



@ Wabtec Components LLC.

G&B Specialties, Inc.
MIO-M37XRGR020 Rev A

[lNSTALLATION OF REAR MOUNTING KIT ]

The following procedure details the installation of the rear mounting kit. The hardware
required for this installation is listed in the table below.

Rear Mounting Kit Installation Parts

Part Number Description Qty
R-32530D Rear Mounting Bracket, Drivers Side 1
R-32530P Rear Mounting Bracket, Passengers Side 1
R-32528 Outer Brace 2
R-32529 Inner Brace 2

1/2" UNC Gr. 8 Bolt x 1.75” Long 6

(F:{;(l):ggl\it?;) 1/2" Gr. 8 Type-A Flat Washer 12

1/2" UNC Gr. 8 Nylon Insert Lock Nut 6
1/2" UNC Gr. 8 Bolt x 1.75” Long 4
1/2" Gr. 8 Type-A Flat Washer 10
1/2" UNC Gr. 8 Nylon Insert Lock Nut 4
M14-2.0 Flanged Hex Head Bolt x 80mm 2
M14-2.0 Hex Head Bolt x 130mm 2
R&‘ig’g:k'gg 5/8" UNC Gr. 8 Bolt x 2.00” Long 2
5/8" Gr. 8 Type-A Flat Washer 4
5/8" UNC Gr. 8 Nylon Insert Lock Nut 2
3/4" UNC Gr. 8 Bolt x 5.00” Long 2
3/4" Gr. 8 Type-A Flat Washer 4
3/4" UNC Gr. 8 Nylon Insert Lock Nut 2

1. Remove the original spare tire from under the vehicle’s cargo box if so equipped. The
original spare tire will not be re-installed.

2. Remove the rear bumper and bumper supports. This should aide with the install. They will
be re-installed at their original location.

3. Remove the rear most trailer hitch bolt on the underside of the frame. This will be
replaced with a longer bolt during the install.

4. Remove the trailer hitch bolt on the inside of the frame that is under the body mount.
This bolt will be attempted to be reused based off remaining thread after install.

5. Place each rear mounting bracket against the underside and inside of the frame rails as
shown. Brackets are notched to slide up around the body mount.

6. Ensure bracket is tight against the underside and inside of the frame and secure as shown
by applying Blue Loctite to the supplied M14 x 80mm flanged bolt on the underside along
with the 3/4" bolt and hardware on the inside of frame. Note: Existing frame hole for the
3/4" bolt may need to be reamed for proper fit.

G&B Specialties Inc. 535 West 3™ Street, Berwick, PA, USA Tel: (570) 752-5901 Fax: (570) 752-6397
US Field Service: 570-441-6988; CAN Field Service 570-854-0482; www.rafna.com
-2-



10.

11.

12.

13.

@ Wabtec Components LLC.

G&B Specialties, Inc.
MIO-M37XRGR020 Rev A

Using the bracket as a template, pick up hole in bracket and frame using a 41/64” drill bit
or equivalent and drill through the inside leg of the tow hitch to install the 5/8” x 2” bolt
and hardware. Note: This will be the hole on the bracket under the body mount below the
long tow hitch bolt hole that was previously removed.

Insert factory tow hitch bolt that was previously removed from the inside of the frame. If
inadequate thread is left after installing, remove the OEM bolt and replace with the M14 x
130mm bolt and 1/2" washer provided in the kit.

After all mounting brackets have been installed, take the inner adjustable brace (R-32529)
and place it inside the outer adjustable brace (R-32528) and mount it to the brackets as
shown using the 1/2" x 1.75” bolts and hardware.

Ensure the adjustable braces are extended as far as possible and weld solid at telescoping
intersection complete using minimally a 3/16” fillet weld. Note: If additional bracing is
needed, fabricate and install per up fitters’ discretion.

Modify the OEM bumper as required to create clearance for all railgear components to
eliminate any interference during its full range of motion.

Once the bumper has been modified and adjusted as required, install the bumper and
ensure railgear encounters no interference through its full range of motion. If
rubbing/hitting occurs, further modifications are needed to the bumper to ensure free
range of motion.

If bumper supports were removed and could not be modified for any reason in trimming
for function of railgear, fabricate and install new supports to ensure bumper does not
rattle.

G&B Specialties Inc. 535 West 3™ Street, Berwick, PA, USA Tel: (570) 752-5901 Fax: (570) 752-6397
US Field Service: 570-441-6988; CAN Field Service 570-854-0482; www.rafna.com
-3-



v [ozoxouxLen-H CZOYRXLEN¥] | R LT
LI IAEE O LN E _
Hv3d v.06d .
81WO +02 o

DNIENLIYANNYIN - DNIHIINIONT - NDISTd

MIO-M37XRGR0O20 Rev A

G&B Specialties, Inc.

@ Wabtec Components LLC.

JAE-PEL IS XV LBETS YINYATWENND  HDIMHIE

(P oNi 311 Wi03dS 8% 9

E dir_|NWS| zosnizl 035¥3 38 ¥ NOISIATH| ¥
aND3 Qlddday | A8 Alw0 SIDNVHD 40 NOLL I 530 |03

WWS|dINr(dIAIP

ATHWASSY JH0438
3ULL207 N8 Aldd¥

L0000 oRe

530vE HLOd
'dAl

@8
Q
TIMTEYH HOd 6/b-LIN066-H ADNIHIAT w
I HOLIH MOL W30 L1 M
Z 1708 HILIH MOL W30 - 91 u
F ASZMDOTAN X3H 8 4D H/E LNN| Z2-5/0-91E066 | 51 o
t AZ ¥4 QdvH MYHL 3vS /€ "dIHSYM | Z00-5£0-009066 | T G
s AZ¥aH B U9 S X b/ 'MIHDS| 77-005-16£066 | £T o
[4 AJZ MD0TAN X3H B ¥D .8/ “LNN| 7Z-790-9TE066 | 2T

4 AfZ 114 OH MiHL 3v5 ,8/5 "H3HSYM| Z00-290-009066 | 11

[4 AfZ dvD XaH 8 ¥D .2 X .8/5 'MIMDS| Z2-002-62£066 | O

Z d¥2 XAH WIWOET X 0°2-HTW 'MIUIS 6

Z | dvD X3H QIONYT WIW08 X 0°Z-+TIW "MIHDS - 8 7
[ AfZ MIOTAN X3H 8 49 2/T 'LNN| Z2-0S0-0T€066 | £

01 Az 1% OH NWHL 3VS .Z2/T "HIHSYM | 200-050-009066 | 9

b AfZ dYIX3IH 8 ¥ /T T X, 2/T 'MINIS| Z2-6/1-/2/066 | §

[4 HINNI 30wdE 318vV.LSNIaY 6ZSTEN a

4 HALN0 308 318y LSNIay gzaze- £

T ASSY L)H8 DUNW ¥vTY Sd L0EH WO +0Z|  dOESZE-M Z

1 ASSY 1A DLNW ¥YIH SO 06 WO +02|  QOESZE-YH 1
ALD NOTLdTHI530 HIAWNN Ldvd | WLl

1511 5.14vd

www.rafna.com

.
b

G&B Specialties Inc. 535 West 3™ Street, Berwick, PA, USA Tel: (570) 752-5901 Fax: (570) 752-6397
US Field Service: 570-441-6988; CAN Field Service 570-854-0482

L g L e T D B o A L e e Ty



G&B Specialties, Inc.

@ Wabtec Components LLC.

MIO-M37XRGR0O20 Rev A

OPERATION & SERVICE OF R-307A REAR MOUNTING KIT

2020-PRESENT GM 2500/3500HD LONG BED 4X4

OPERATION & SERVICE SAFETY PRECAUTIONS

If any operating, services or parts problems are encountered, please call G&B

Specialties, Inc. for technical assistance.

AN

CAUTION
WARNING

Failure to heed to any of the following warnings could result in severe bodily
injury and/or equipment damage.

Read and understand this manual completely before attempting operation of
the railgear equipped vehicle.

Operating instructions provided below only address the RAFNA railgear
equipment. Applicable railway company procedures and policies must be
adhered to.

Railway company rules governing rail travel must be observed at all times.

Before performing any work under the vehicle or railgear, ensure the engine is
turned off and the parking brake is set.

Never operate the vehicle if the Gross Vehicle Weight Rating (GVWR), Gross
Axle Weight Rating Front or Rear (GAWR), or the wheel or tire load ratings are
exceeded.

G&B Specialties Inc. 535 West 3™ Street, Berwick, PA, USA Tel: (570) 752-5901 Fax: (570) 752-6397

US Field Service: 570-441-6988; CAN Field Service 570-854-0482; www.rafna.com

-5-



@ Wabtec Components LLC.

G&B Specialties, Inc.

MIO-M37XRGR0O20 Rev A

[OPERATION & SERVICE OF REAR MOUNTING KIT

)

With the rear mounting kit installed on this vehicle, it may be operated as normal.

Never operate the vehicle if the Gross Vehicle Weight Rating (GVWR), Gross Axle Weight
Rating Front or Rear (GAWR), or the wheel or tire load ratings are exceeded.

The rear mounting kit must be serviced regularly to avoid damage to the equipment. Table 1
below provides the Recommended Service Schedule and Table 2 provides Standard Fastener

Torque Values.

Table 1: Recommended Service Schedule

Service Required

Initial 100 km
(62 Miles) of
road and/or

rail use

Inspect rear mounting kit fasteners (re-torque if required)

< |6 Months

Table 2: Standard Fastener Torque Values

Fastener Size

Fastener Torque Value (ft-lbs) Dry

1” UNC Gr. 8 Fasteners 250
34” UNC Gr. 8 Fasteners 175
3/5” UNC Gr. 8 Fasteners 150
” UNC Gr. 8 Fasteners 100
3/¢” UNC Gr. 8 Fasteners 40
Y UNC Gr. 8 Fasteners 12

G&B Specialties Inc. 535 West 3™ Street, Berwick, PA, USA Tel: (570) 752-5901 Fax: (570) 752-6397

US Field Service: 570-441-6988; CAN Field Service 570-854-0482; www.rafna.com
-6-



